

MILL'S TEST CERTIFICATE
(ACC. TO EN 10204 / 3.1)
Yücel Boru ve Profil Endüstrisi A.Ş.

Customer	ICS CONSTRUCT ARABESQUE SRL	Order/PO	217750	Date	24.09.2021
Sending	MV DAY FOREST	Report	01544454	Page	5/5
INSPECTION AND TEST RESULTS					

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

											IMPACT ENERGY (Joule)																											
Size x Thickness (mm)	Length (m)	Bundle Ref.No.	PCS	Meter (m)	Weight (Kg)	Product	Quality	Tensile Strength (N/mm2)	Yield Strength (N/mm2)	Elong (%)	TEMP (°C)	1	2	3	AVG	C %	Si %	Mn %	P %	S %	Ni %	Cr %	Mo %	V %	Cu %	Al %	Ti %	Nb %	N %	B %	Ceq %	NDT	Type	Heat Number	Dimension ControlStandard			
100x100x3	6	8221044766	20	120,0	988	SHS	S235JRH	418	359	25	-	-	-	-	-	0.068	0.021	0.240	0.022	0.021	0.120	0.140	0.022	0.002	0.440	0.034	0.001	0.006	0.007	0.000	0.178	OK	HR	21106589	EN 10219-1:2006			
120x120x3	6	7721040415	16	96,0	965	SHS	S235JRH	418	322	29	-	-	-	-	-	0.020	0.010	0.170	0.018	0.015	0.090	0.080	0.015	0.001	0.290	0.031	0.002	0.003	0.007	0.000	0.093	OK	HR	MA07073	EN 10219-1:2006			
120x120x3	6	7721040414	16	96,0	965	SHS	S235JRH	418	322	29	-	-	-	-	-	0.020	0.010	0.170	0.018	0.015	0.090	0.080	0.015	0.001	0.290	0.031	0.002	0.003	0.007	0.000	0.093	OK	HR	MA07073	EN 10219-1:2006			
120x120x3	6	7721040413	16	96,0	973	SHS	S235JRH	418	322	29	-	-	-	-	-	0.020	0.010	0.170	0.018	0.015	0.090	0.080	0.015	0.001	0.290	0.031	0.002	0.003	0.007	0.000	0.093	OK	HR	MA07073	EN 10219-1:2006			
120x120x3	6	7721040412	16	96,0	973	SHS	S235JRH	418	322	29	-	-	-	-	-	0.020	0.010	0.170	0.018	0.015	0.090	0.080	0.015	0.001	0.290	0.031	0.002	0.003	0.007	0.000	0.093	OK	HR	MA07073	EN 10219-1:2006			
120x120x3	6	7721040411	16	96,0	974	SHS	S235JRH	418	322	29	-	-	-	-	-	0.020	0.010	0.170	0.018	0.015	0.090	0.080	0.015	0.001	0.290	0.031	0.002	0.003	0.007	0.000	0.093	OK	HR	MA07073	EN 10219-1:2006			

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE. This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.	PREPARED by HAYDAR KARA Quality Control Specialist	APPROVED by MURAT ORHON Quality Manager